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DUST CAP (SUPPLIED WITH ORIVE SLEEVE) (::) (2) 005-06B0-00-0 (1.71, 1,92, 2,18, 2.67 & 3.00 RATIO)
AVAILABLE SEPERATELY AS 008-0070-00-0 ;Efaoigiig%g’fg’g[REw (2) 005-06B0-01-0 (1.00 & 1.27 RATID) T
- SHAFT PLATE
! 048-0090°00-0 DRTVE SLEEVE PROVIDES TAKE-DFF H A L E T Y P E A P M G S E @ I E S P u M P 046-5130-01-0 GASKET (2) 046-639D-00-0 GASKET <
| POINT FOR USE WITH HAND HELD TACHOMETER <::> 037-0530-00-0 (1.71, 1,02, 2.18, 2.67 & 3.00 RATIOp—
(42 018-1812-25-0 037-3010-00-0 (1.00 & 1.27 RATID)
F SAE LIGHT DUTY DRIVE CONNECTION 296-2540-00-0 OIL SEAL 7/16-14 X 1.25 LG CAP SCREW ; ' (\
SAE REGLLAR DRIVE CONNECTION 104 - 101 SOUARE DRIVE - 5,8-18 THREAD SHAFT INTERMEDIATE
,205 - 210 ROUND DRIVE ' ' 02B-0050-03-0 ROD END 048-0070-00-0 BUSHING (2) 077-11B0-04-0 RETAINING RING [:D
7/8 - 18 THREAD 110-1700-02-0 NUT 3/8-24 HEX 031-0170-00-0 GEAR ADD 077-2810-00-0 (1.00 & 1.27 RATID) N
ROTATION (1) HOLE .688 DIA. 040-0180-00-0 O-RING (2) 250-0306-06-0 BEARING
[ 6560 LAP 008-0571-00-0 FRONT BEARING 007-0040-00-0 ADAPTER (1.71, 1.92, 218, 2.67 & 3.00 RATIO) AR
! i MANUAL DRIVE LINIT SHAFT STANDARD. SLINGER 142-0150-00-0 (2) 250-8170-00-0 BEARING
VPS POWER SHIFT (SEE PLATE 533) 37 1740-000 (1.00 & 1.27 RATID) <::>
AND VPS CONTROL VALVE TNE CEAD 031-1430-00-0 (1,00 & 1.27 RATIO)
(SEE PLATE 5395) AVAILABLE. SLIDING GEAR SHAFT 031-1080-00-0 (1.71, 1.82, 2,18, 2.67, & 3.0 RATID)
013-0010-00-0 ~ FLEXIBLE SHATT ASSEMBLY 037-1342-01-0 GEAR SHIFT SHAFT 044-0880-00-0 PUMP SHAFT BEARING CIVER
54.00 (FLEXIBLE SHAFT CASE LENGTH) (1) HOLE 188 DIA. 077-2750-01-0 RETAINING RING
| 55,56 (FLEXIBLE SHAFT CORE LENGTH) 250-0307-20-0 307M BEARING
| Ze WITH NO END CONNECTIONS AS NOTED HOLE SIZES FOR PANEL MOUNTING (2) 250-0214-06-0 (4) 018-1806-25-0 CAP SCREW 7/16-14 X 3/4<::>
|| 447{;;;} 214KG BEARING W/LOCK RING (4) 097-1070-00-0 WASHER
MULTIPLY MEASURED SPEED AT TAKE-OFF POINT [SEE_PLATE 910 FOR ADDITIONAL DETAIL] 046-5340-00-0' GASKET
— 004-0371-02-0 (1.92, 2.57 RATID)
7 BY 10 FOR ACTUAL GEARBOX INPUT SPEED. oS (e e Rl ey
Dot NOT_SHOWN 037-1342-00-0 SHIFT SHAFT g
STANDARD FRONT BEARING CAP 7 NUT_SHUWN 004-0371-04-0 (1.00, 1.27 RATID)
‘ E SPEED COUNTER ORIVEN GEAR BUSHING - 048-0070-00-0 ‘ 004-0371-05-0 (1 71 RATID)
STANDARD SLIDING GEAR SHAFT SUPPORTS END OF DBRIVEN GEAR IN FRONT BEARING CAP _ v GEARBOX HOUSING
‘ OPTIONAL SPEED COUNTER 040-2109-00-0 SEAL RING 159-0540-00-0 PUNMP SHAFT SPACER
250-9550-00-0 BEARING 031-0461-00-0 (1.27, 2.18 RATIO, 22 TEETH)
(4) 018-1812-25-0 217-0201-00-0 CIRON) 174 NPT PLUG 031-1050-00-0 (2.67 RATIO, 18 TEETH)
(2) 115-0081-01-0 SHIFT SHAFT BLANK OFF T4 X1 LG 217-0201-01-0 (BRONZE) (6) 018-1422-25-0 028-0041-02-0 SHIFTING FIRK 031-0471-00-0 (3.00 RATIO, 16 TEETH)
S/16-18 X 2 1/4 LG (1.71, 1.92, 2.1B, 2.67, 3.00 RATID) :
044-1120-00-0 BEARING COVER CAP SCREW 044-0601-01-0 ¢ IRON) MANIFOLD _0041-03- 031-0481-00-0 (1,82 RATID, 25 TEETH)
CAP SCREW 026-0041-05-0 SHIFTING FTRK 031-1060-00-0 (1.00, .71 RATIO, 28 TEETH)
| 250-0306-20-0 306W 046-5060-00-0 044-0801-02-0 (BRONZE) o | <::> (1.00, 1.27 RATID) 0311060 .00, L.
BEARING CONNECTION TO = A . A
— GASKET POVP SUCTION. } } 018-8340-00-0 017-0020-00-0 GEAR KEY -
077-2810-00-0 | | SHIFTING FORK SCREW (1.00, 1.27, 1.71,1.92, 2.18, 2.67 RATID)
RETAINING RING OBZE%EEB@S$E% 031-1070-00-0 SLIDING GEAR J 017;g558782%?D§EAR KEY
077-2750-01-0 (1.00,1.27 RATIO, 28 TEETH) / — ‘
S g ; — —00- K7 4
RETAINING RING (2) 0B2-0513-00-0 ' 3 082-0203-02-0 031(%05? ?Ogg ;L{glNg EEAR 7
BUSHING 3/4 X 1/4 NPT 5K s bl 92 e 18, 2
| ///// LT X 28 P 3.00 RATIO, 48 TEETH) 002-0210-02-0 (IRON) PUMP HEAD
P 002-0210-03-0 (BRONZE)
I PUMP DISCHARGE 018-2104-61-0 <::>
1/2-20 X 1/2 LG. 360°
046-0440-00-0 GASKET
D 537-1740-01-0 <::> NOTE - NYLON LOCKING SET SCREW
SLIDING GEAR SHAFT 046-5060-00-0 ELBOW ON LOWER SIDE OF COOLER WILL BE REPLACED WITH A "TEE” (082-0203-01-0), 042-00B0-00-0 SPRING 046-5340-0-0 GASKET
GASKET A PLUG (217-0201-00-0), ELBOW (082-D206-02-0), AND NIPPLE (0B2-0210-01-0) E0-8550-00-0 BEARTNE 537-1750-00-0 040-1700-00-0 O-RING
— WHEN GEAR BOX IS MOUNTED IN VERTICAL POSITION., A DRAIN VALVE MUST BE TAIL SHAFT 037-1133-00-0
| PROVIDED AT THIS POINT TO DRAIN CODLER IN FREEZING WEATHER (2) 046-5060-00-0 GASKET MG PUMP SHAFT
_ 250-8010-00-0
| OPTIONAL REAR DRIVE SHAFT OPTIONAL GEAR BOX COOLER 033-0050-00-0 BALL NEEDLE BEARING (4) 018-8040-00-0 7/16-14 STUD
BLANKED OFF FOR P.T.O. DRIVE 008-0053-02-0 GEARSHIFT SHAFT CAP (4) 110-1800-12-0 7/16-14 NUT
e 1oV (45 018-1B12-25-0 (3) 077-2750-01-0 *#LONG THREADED END OF STUD MUST BE
Y (::) -y BETAINING RING INSTALLED IN GEARBOX HOUSING ke
30 NPT DISCHARGE 077-5000-00-0 RETAINING RING (1) 046-5131-00-0 GASKET 220-0206-26-0 208MG BEARING
[ 05RO 048-1580-02-0 SHIM ¢ .002 )%
| APPARATUS DRIVE SHAFT GEARBOX MOUNTING HOLES 008-0561-00-0' BEARING CAP 048-1580-05-0 SHIM ¢ 005 )* 296-2610-00-0 OIL SEAL
ROTATION 5/8-11 UNC X 1 DP. 250-0214-00-0 214K BEARING 048-1580-07-0 SHIM ( .0075)%
— 4 EACH SIDE 048-1580-20-0 SHIM (.020)% 296-5023-00-0 MECHANICAL SEAL
INPUT SHAFT 296-2540-00-0 DIL SEAL *[SE SHIMS AS REOUIRED
C ZZ; <::> (12) 018-1812-25-0 ¢ IRON) 016-0940-00-0 AP IMPELLER
\ i (12) 018-1812-12-0 (BRONZE) 001-0750-00-0 ( IRON) AP PUMP BOOY
[ | | i ! oo Eiﬁw%gﬁiézigiggio 7/16-14 X 1-1/4 LG SCREW 001-0750-01-0 (BRONZE)
! | T -7 ‘ ! 044-0840-00-0 017-0581-00-0 KEY IMPELLER <::>
B (ON PUMPS W/0 GEAR BOX COOLER) 217-0101-00-0
o 1/8 NPT PLUG 110-7040-00-0 NUT IMPELLER
@ (1) DI8-1404-25-0 OM?Oi?g?SE&? 217-0401-00-0 (CAST IRON) PLUG
| — ‘ S/16-18 x 1/2 LG SCREW 217-0401-00-0 (LAST IR g?§§5§7270t60337 s ey
L i (12) 097-0810-01-0 5/16 - L
WASHER (2) 321-0150-05-0
| 046-5270-01-0 GASKET CLEARANCE RING @
DIL LEVEL PLLG
STANDARD:
5 IN VICTALLIC 01B-0950-00-0 : Eg; g};:g%g}:g?ig EEQSLZI%DN) PLUGS
| 5 (4) PUMP MOUNTING HOLES 34 NPT FLLG IMPELLER FOR WIRING SCHEMATIC OPTIONAL
- SEE PLATE 746 (2) 029-0110-00-0 ANNODES
[ 7/16-14 INC X .88 DP 001-0760-00-0 ¢ IRON) (5 200-2450-000
001-0760-01-0 (BRONZE) -2450-00- (6) 217-0201-00-0 ( IRON)
PUMP BODY GEAR SHIFT SWITCH (6) 217-0201-01-0 (BRONZE) (::)
SHOWN WITH PUMP MOUNTED ON FRONT (INPUT SHAFT SIDE) OF GEARBOX ® R
(2) 018-1810-08-0 STANDARD:
| SCREW 7/16-14 X 1 217-0501-08-0 (2) 217-0401-00-0 (CAST IRON) PLUGS
[ TORQUE TABLE NOTES - 374 MAGNETIC PLLG (2) 217-0401-01-0 (BRONZE)
- 217-0501-00-0 SERIAL NUMBER LOCATION nggmgééio1lofoofo ANDDES
CRADE 5 CRADE B 1) CAUTIDN; ALL FASTENERS ON THIS UNTT HAVE BEEN SELECTED PER THEIR 34 NPT PLLG R NhEEREeae (2) 0207011070070 ANDDES
SCREW STZE et No | 1bs-tt " APPLICATION. HALE PRODUCTS DOES NOT RECOMMEND REPLACING @ (NOT SHOWN)
7=y > FASTENERS WITH ANYTHING OTHER THAN HALE PART NUMBERS PROVIDED. 217-0401-00-0 101-0082-00-0 SERTAL NUMBER PLATE TRt I U i
| 187 1 16 REPLACING WITH A WEAKER ALTERNATIVE POSES A SAFETY RISK. (4) 018-5002-00-0 SEREWS
[ °/16-18 22 25 33 2) ALL FASTENERS SHALL BE INSTALLED WITH A THREAD LOCKING ANAEROBIC
3/8-16 30 41 45 Bl ADHESIVE/SEALANT: LOCTITE #246 HIGH TEMPERATURE THREADLOCKER OR SHOWN WITH PUMP MOUNTED ON REAR (OUTPUT SHAFT SIDE) OF GEAR BOX
' /16-14 = 7 7 = 3) EE%E{X@%EEESEALS ARE TO BE INSTALLED USING
1/2-20 g0 122 120 162 PAC-EASE PUBBER LUBRICANT EMULSION DR EQUTVALENT 3505 | H3 P oo b o2t ot o0 |JSJ|7/31,2015 | AJG | 0739 | E2|was 018-1810-02-0 JRP|07-30-08| MAL
| 3/4-10 260 352 380 514 A SOFT. CLEAN PLSHER TUBE AND A SEAL RAMP ’ 3505 | H2 [ioe 2 o0t aaposm0-00-0 JSJ|773172015 | AJG | 0739 | E1|ADDED 040-1700-00-0 JRP|07-30-08| MAL
g 4 ' 3505 | HI [SHSRADED 10 CRADE & HARDNARE JSJ| 773172005 | AJG | 0477 | D |UPDATED TO CURRENT PRODUCTION MJP|11-20-06| MAL HALE PRODUCTS, INC.
! 4) FOR MOUNTING DIMENSIONS, SUCTION/DISCHARGE OPTIONS, AND ANODE/ o R I A s s L BT HALE . o of TOEX Corparotion
THERMAL RELIEF VALVE OPTIONS, REFER TO LATEST VERSION OF PL3948 0433 | € |REAR VIEWS, OUTPUT SHAFT GASKET & |TKC| G-13-06 | NAL onshohocken.
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